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TEST REPORT

TEST NUMBER: 139850

| CLIENT

‘ Masland Carpets

‘ TEST METHOD CONDUCTED

‘ AATCC 16-04 Colorfastness to Light

DESCRIPTION OF TEST SAMPLE
IDENTIFICATION 7425 Emblem
COLOR 57665
ROLL 0072584811
CONSTRUCTION Multi-Level Cut & Loop Pile
FBER | -
BACKING Woven Synthetic
REFERENCE

GENERAL PRINCIPLE

This test specimen is exposed to a predetermined amount of radiant energy under specified

conditions of temperature and relative humidity.

The lightfastness of the specimen is assessed by

comparing the exposed and the unexposed portions of the test sample with the AATCC Gray Scale for

Evaluating Color Change.
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